

Spett.
Cracking Energy Machines Ltd
 Via del Piano, 31
 23020 Gordona (SO)

ANALYTICAL REPORT no. 12LA00133

Date accepted: **9 March 2012** Sample container: **Plastic battle** Temp. °C: **AMB**
 Grade: **SOLID**
 Delivered by: **C.E.M.L.**
 Remarks: **CEML 1007**

Sample Label

Location:	GORDONA (SO)	Date:	29/02/2012
Taken from:	CLIENT	Sampling mode:	N/A
Grade:	SOLID	Seal number:	NOT SEALED
Society:	C.E.M.L.	Lot:	

Parameter	Method	Unit	Result
Fixed Carbon	ASTM D5142	% wt	65,5
Volatile matter	ASTM D5142	% wt	22,9
Total Moisture	ASTM D5142	% wt	0,878
Ash content	ASTM D3174	% wt	13,73
Gross calorific value	ASTM D5865	Kcal/kg	7321
Sulphur content	ASTM D1552-08	% wt	2,31

Technical Director



The analytical results relate only to the sample tested.
 Any reproduction of this test report is not permitted without written authorization from the laboratory